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TEST REPORT

Applicant . TLV CO,, LTD.
Manufacturer . TLVCO, LTD.
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FCCID :  H3RTLVPTO031
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(C) Test Voltage . DC3.7V
Tested for comply with:

FCC CFRA47 Part 15 Subpart C
Test procedure used: ANSI C63.10: 2020+COR1:2023;
KDB 558074 D01v05r02

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply
with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report and
Audix Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and
completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements. This report contains data that are not covered by
the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring
this product into compliance.

This report applies to single evaluation of one sample of above mentioned product and shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. . FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10° 2020+COR1:2023 PASS
FCC Part 15: 15.209
Radiated Emission Test F(I:;((:;Cp:ririés 1;22(7)21) PASS
ANSI C63.10: 2020+COR1:2023
. . FCC Part 15: 15.247(d
Conducted Spurious Emissions ANS| C63.10: 2020+COF§1?2023 PASS
. . FCC Part 15: 15.247(a)(1
Carrier Frequency Separation Test ANSI C63.10: 2020 +CO(R)1('2)023 N/A
. FCC Part 15: 15.247(a)(2)
6dB Bandwidth Test ANSI C63.10: 2020+COR1:2023 PASS
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power Test ANSI C63.10° 2020+COR1:2023 PASS
: FCC Part 15: 15.247(d)
Band Edge Compliance Test ANSI C63.10: 2020+COR1:2023 PASS
: FCC Part 15: 15.247(e)
Power Spectral Density Test ANSI C63.10° 2020+COR1:2023 PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.
Note: Measurement uncertainty affection to the result is not considered, the EUT is technically
compliant with standard requirements.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant

TLV CO., LTD.

Applicant Address

881 Nagasuna, Noguchi, Kakogawa, Hyogo 675-8511 Japan

Manufacturer TLV CO,, LTD.

Manufacturer Address 881 Nagasuna, Noguchi, Kakogawa, Hyogo 675-8511 Japan
Product Pocket TrapMan

Model No. PT3

Brand TLV

FCCID H3RTLVPTO31

Sample Type Mass production

Date of Receipt

Apr.24, 2025

Date of Test

May.05~20, 2025

Remark: This report only for BLE.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114
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2.2.Feature of Equipment Under Test

Product Feature & Specification
Product Pocket TrapMan
Model No. PT3
[ ] Commercial Power AC 100~240 V
Power Source X] External Power Source DC 3.7V
[ ] Li-ion Battery DCV
[ ] UM battery DCV
Bluetooth
Radio BDR +EDR; BLE
Frequency Range 2402-2480MHz
Type of Modulation GFSK, n/4DQPSK, 8DPSK
Data Rate 1Mbps, 2Mbps, 3Mbps
Quantity of Channels 79
Channel Separation 1MHz
Antenna System
Bluetooth (2.402-2.480GHz) Antenna
;\)rllpt)een%faplgr;;el? nGaa;gr: Antenna Type - PCB _Antenna
Antenna Gain: 3.5dBi max
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A ACER Z0W N/A
1. Notebook  [Power Cord(3C): Unshielded, Detachabled, 1.8m
Power Adaptor: Manufacturer: Lite-On, M/N: PA-1900-32
Cable: Unshielded, Undetectable, 4.0m(Bond one ferrite core)

2.4.Block Diagram of connection between EUT and simulators

Notebook

EUT

(EUT: Pocket TrapMan)

2.5. Test information

A special software (ISRT.exe) was used to control EUT work in TX mode (GFSK
modulation), and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH2)
1 Low :CHO 2402
GFSLXm'\(’)'gﬂfation 1 Middle: CH19 2440
1 High: CH39 2480

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F25114
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2.6. Test Facility
Site Description
Name of Firm :  Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

EMC Lab. I Certificated by ISED, Canada
Company Number: 5183A
CAB identifier: CN0034
Valid Date: Mar.31, 2026

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Aug.03, 2025

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2026

2.7. Measurement Uncertainty (95% confidence levels, k=2)
Test Item Uncertainty
Uncertainty for Conduction emission test +2.6dB(150KHZ to 30MHz)

in No. 1 Conduction
=+ 3.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test | +3.8dB(30~200MHz, Polarization: V)

in 3m chamber +4.0dB(200M~1GHz, Polarization: H)
+4.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test +4.0dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-18GHz) +4.0dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious +3.7dB(30MHz~1000MHz)
Emission test in RF chamber +3.3dB(1~26.5GHz)
Uncertainty for_Cc_Jnduction Spurious +20dB
emission test
Uncertainty for Output power test +0.8dB
Uncertainty for Bandwidth test +4.6%
Uncertainty for DC power test +0.1%
Uncertainty for test site temperature and +0.6°C
humidity +3%
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 1# Shielding Room AUDIX N/A N/A Nov.09,22 | 3 Year
2. EMI Test Receiver Rohde & Schwarz ESCI 100842 Mar.10,25 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Jun.19.24 | 1 Year
4. RF Cable Eastsheep KTR'_lslélFEP 2501002 Jan.15,25 | 1 Year
5. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver ~| EUT Peripheral
L ] A ] A
80cm
0.8m
LISN#1 LISN#2 [ |
—

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(1V) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limits shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB)+Reading
(Receiver) (dBuV)

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Pocket TrapMan (EUT)

Model No. :PT3
Serial No. :N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.3.
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2. Turn on the power of EUT.
3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via Adaptor connected to the power mains through a line impedance stabilization network
(L.I.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the
block diagram of the test setup and photographs). The AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI
C63.10 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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File: EV1#CE2025 Report Data\C'/CSA1Z2504126-RF.EMG (6)

Date: 2025-05-20

FCCPART 15C

HCC PART 15 C {AVG)

10 20 30

tHongijie

Margin ERemark

BLE-1Mbps:
Data: 5
Level (dBu
30 (dBuv)
T0
ﬁoﬂmﬁmaﬁﬁhuﬁﬁmhﬁﬁﬁ
ﬁﬂhﬁﬁj“mhnnﬁihhmhﬁm
o
40
30
20
10
ﬁ0.15 0.5
Fite no 18 CE
Dis./Lisn 12024 ENVzZ16-L
Limit :FCC PART 15 C
Emwv./Ins. 1237 C/50%
Power Rating
Test Mode :BELE1NM TX MODE
LIS Cable
o Fredg Factor Loss
[MH=) (dE] [dE)
1 0.178 9.76 0.01
z 0.190 9.76 0.01
3 0.1958 9.76 0.01
4 0.z24z2 9.76 0.01
5 0.350 9.76 0.01
3 0.437 9.76 0.01

1 2 5
Frequency (MHz)
Data No
Engineer
Emi=z=ion
Feading Level Limits
[dBuV) [dEuWV) [dBuV)
37.99 47.76 64,59
358.98 43.75 64,02
35.75 45,52 63.71
35.36 45,13 62 .04
33.33 43.10 55.96
32.44 42 .21 57.11

[dB)
16.83 )3
15.27 )3
13.15 QR
16.91 QoF
15.36 QF
14.20 oF

Femark=s: 1.Emission Lewel=LI3N Factor+Cable
Z.If the average limit iz met when

Los=s+Reading.
uszing a quasi-peak detector.

the EUT shall ke deemed to meet both liwits and measurement
with average detector 1s uhnecessarvy.
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Data: &

a0

File: EV1#CE2025 Report Data\C'/CSA1Z2504126-RF.EMG (6)

Level (dBuV)

Date: 2025-05-20

70

ﬁoﬁ“ﬁhﬁﬁh&hﬁ““ﬁaa

50 \17\
40 1 f
30

20

FCCPART 15C

HCC PART 15 C {AVG)

:1f CE

12024 ENVZ16-I
:FCC PART 15 C
123 .7FCSE0%

:BLE1M TEX MODE

10 20 30

tHongijie

Margin ERemark

10
0
0.15
Fite no
Ii=./Lisn
Limit
Emwv./Ins.
Power Rating
Test Mode
o Fredg
[MH=)
1 o.170
2z 0.152
3 0.246
4 0.315
= 0.354
6 0.426

LIS Cable
Factor Loz=
(dE) [dE]
9,77 0.01
9,77 0.01
9,78 0.01
9,78 0.01
9,78 0.01
9.78 0.01

1 2 5
Frequency (MHz)
Data No
Engineer
Emi=z=ion
Feading Level Limits
[dBuV) [dEuWV) [dBuV)
38.07 47.85 64,94
40. 68 E0.458 64,42
36.25 46,04 61.91
35.49 45,28 59.75
33.09 42 .88 55.87
31.37 41.16 57.33

[dB)
17.08 )3
13.98 R
15.87 QR
14.47 QR
15.989 QF
16.17 QF

Femark=s: 1.Emission Lewel=LI3N Factor+Cable
Z.If the average limit iz met when

Los=s+Reading.
uszing a gquasi-peak detector.

the EUT shall ke deemed to meet both liwits and measurement
with average detector 1s uhnecessarvy.
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4. RADIATED EMISSION MEASUREMENT
4.1. Test Equipments

Frequency range: 30~1000MHz

Item Equipment Manufacturer Model No. Serial No. Last Cal. Inst:e?i}al
1. | 3m Chamber (NSA) AUDIX N/A N/A Aug.11,22 | 3 Year
2. 3m Chamber (SE) AUDIX N/A N/A Sep.16,22 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV40 101608 Nov.07,24 | 1 Year
4. T“"OAg;]tBerr?sgba”d SCHWARZBECK | VULB 9168 01313 Sep.26,24 | 1 Year
5. NSA Cable HUBER+SUHNER |CFD400NL-LW| N0.3+190411 | Sep.13,24 | 1 Year
6. Coaxial Switch Anritsu MP59B 6201397223 | Mar.10,25 | 1 Year
7. EMI Test Receiver | Rohde & Schwarz ESR3 101931 Mar.10,25 | 1 Year
8. Amplifier HP 8447D 2944A11159 | Mar.10,25 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A

Note: N/A means Not applicable.

Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1. |3mChamber (Svswr) AUDIX N/A N/A Aug.09,22 | 3 Year
2. 3mChamber (SE) AUDIX N/A N/A Sep.16,22 | 3 Year
3. Signal Analyzer | Rohde & Schwarz FSV40 101608 Nov.07,24 | 1 Year
4. Amplifier Agilent 83017A MY53270084 | Sep.15,24 | 1 Year

TIMES SFT205-NMSM-

5. RF Cable MICROWAVE 10.00M 689241 Aug.13,24 | 1 Year
6. Test Software AUDIX e3 6.100913a N/A N/A
7. Horn Antenna ETC MCTD 1209 | DRH15F03007 | Sep.08,24 | 1 Year

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) » || (FIBRE GLASS)

Coaxial Switch | AMP []Spectrum Analyzer[| PC System

[
Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

B 3m
D (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —»|| TURN TABLE

ABSORBER (Styrene)
(30cm maximum)

AMP | | Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114  Page 15 of 60
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4.3. Radiated Emission Limits Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uV/m dB(uVv)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak

Above - 1000MHz 8 54.0 dB(u(&)/r)n (ASverage)

Remark : (1) Emission Level (dBuV/m) = Reading (Receiver) (dBuV) + Antenna Factor

(dB/m) + Cable Loss (dB)
Emission Level (dBuV/m) = Reading (Spectrum) (dBuV) + Antenna
Factor (dB/m) — Amp Factor (dB) + Cable Loss (dB)(above 1000MHz)
(2) The smaller limits shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.
4.4. EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Pocket TrapMan (EUT)

Model Number : PT3
Serial Number . N/A

4.5. Operating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 4.2.

4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in BLE Tx mode.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114  Page 16 of 60
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4.6.

4.7.

Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find
the maximum emission, all of the interface cables were manipulated according to ANSI
C63.10 regulation.

Frequency Above 30MHz:

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and
let it working in test mode, then test it.EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between 1
meter and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm
antenna is used as receiving antenna for frequency above 1GHz. Both horizontal and vertical
polarization of the antenna is set on Test. In order to find the maximum emission levels, all of
the interface cables must be manipulated according to ANSI C63.10 on radiated emission
Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
reported in report.

The bandwidth of the EMI test receiver (R&S ESR3) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW s set at 3MHz for peak
emissions measurement above 1GHz.

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is BLE-1Mbps: -13.85dB for BLE,
and average limit is 20dB below peak limit, so if peak measured level comply with
average limit, the average level was deemed to comply with average limit.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

BLE-1Mbps:
Duty cycle factor = 20log (1/duty cycle) = 13.55dB

Agilent Spectrum Analyzer - Swept SA

QO i e e 0 Gl e SENSE:INT ALIGN AUTO Mark
Marker 3 A 628.000 ps Avg Type: Log-Pwr Brser

PNO: Fast ~—»— Trig:Free Run
IFGain:Low #Atten: 20 dB

SelectMarker.

Ref Offset 10.51 dB . 3
Ref 20.00 dBm

3A4

Center 2.480000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 2.000 ms (1001 pts)

MKR MODE TRC SCL FUNCTION FUNCTION IDTH FUNCTION WALLE

mnnm_m -4 148 | 000 00000 |
_EEEEE—_

Properties»
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AUDIX )

FCC ID:H3RTLVPTO031

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 30MHz~1GHz
BLE-1Mbps:

Data: 6 File: B3 \cs\W172504126-RFFCC-L.EME (6)
20 Level (dBuVim) Date: 2025-05-11
70
60
FCC PART15C (3M} |
50 g

30

20

10

40

2

ot
ul
o

30

Site no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

224, 418, 612, 806. 1000
Frequency (MHz)

3m Chamber Data no. HE

3m 2024 VUOLE 9168-01313 Ant. pol. : HORIZONWNIAL

FCC PRRT 15 C (3M)

22.3*%C/50% Engineer : Epoch

Power rating :

Test Mode : BLEIM TX Mode
Ant. Cable Emis=sion Margin
Ho. Fredgq. Factor Loss Reading Lewvel Limits Limits Remark
(MH=z) {dB/m) (dB) [dBuV) {dBuV,/m) (dBuV/m) (dB)
1 95.%60 14.60 1.11 9.68 25.37 43.50 18.13 QF
2 150.280 1%5.40 1.36 T.72 28.48 43.50 15.02 QF
3 329.730 20.0% 2.35 9.64 32.08 46.00 13.32 QF
4 389.870 21.20 2.73 9.33 33.28 46.00 12.74 QF
5 474,260 23.36 3.14 6.64 33.14 46.00 12.8& QE
] 510.150 23.70 3.30 T.35 34.35 46.00 11.&85 RE

Remarks: 1.
z.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 5 File: EX4E 8 \cs\A1Z2504126-RF-FCC-LLEME (6)

20 Level (dBuVim) Date: 2025-05-11

70

60
FCC PART |15 C (3M) |

50 -bdB

4{]—'—|

1 FW
30
20
10
0
30 224, 418. 612. 806. 1000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. HE-
Dis. / Ant. : 3m 2024 VOLBE S9168-01313 Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / In=. : 22.3*%C/50% Engineer : Epoch
EUT H
Power rating :
Test Mode : BLEIM TX Mode
ant. Cable Emis=sion Margin
Ho. Fredq. Factor Loss Reading Lewvel Limits Limits Remark
[MH=z) (dB/m) (dB) [dBuV) (dBuv,/m) (dBuV/m) (dB)
1 35.820 18.70 0.72 11.43 30.85 40.00 9.15%5 QP
2 53.280 19.90 0.85 12.20 32.485 40.00 7.05 QP
3 450.010 23.10 3.03 3.47 29.60 46.00 16.40 QP
4 510.150 23.70 3.30 4.13 31.13 46.00 14.87 QP
5 §555.740 24.81 3.47 0.91 29.19 46.00 16.81 QP
& 630.430 26.42 3.79 0.48 30.69 46.00 15.31 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20d4dE below the official
limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Frequency: 1GHz~18GHz

BLE-1Mbps:

Data: 49 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/m) Date: 2025-05-18
110

1
a0
FCC PART 15C PEAK
70 -6dB
30
10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HEE- 3
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC PRART 15C FERK Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BLE1IM 2402MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 2402.000 27.60 4.58 49,64 108.53 81.07 —————— ————— Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 50 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

MWWWW

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. : 50

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BLE1IM 2402MHz TX Mode
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 51 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 20250518
110
a0

FCC PART 15C PEAK
70 6dB
1
50
30
10
04000 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. : 51
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BLE1IM 2402MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 4804.000 31.82 6.59 48.18 63.81 54.14 T74.00 19.86 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 52 File: 458 \cS\A1Z2504126-RFFCC_H.EMG (66)
1z0Level (dBuV/m) Date: 20250518
110
90 1

FCC PART 15C PEAK
70 -6dB

50 MM

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HE
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BLE1IM 2402MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
[MHzZ) (dB/m) (dB) (dE) (dBuV) {dBuV/m) (dBuV,/m) (dB)
1 2402.000 27.60 4.58 49,64 107.48 80.02  —————— ————— Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 53 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

WMNMWW

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. : 53

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BLE1IM 2402MHz TX Mode
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 54 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 2025-05-18
110
a0

FCC PART 15C PEAK
70 6dB
1
50
30
10
04000 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. : 54
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BLE1IM 2402MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 4804.000 31.82 6.59 48.18 64.28 54.61 T74.00 19.39 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 55 File: 458 \cS\A1Z2504126-RFFCC_H.EMG (66)
1z0Level (dBuV/m) Date: 20250518
110
90 1

FCC PART 15C PEAK
70 -6dB

50 M

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : RF Chamber Data no. : 55
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2440MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
[MHzZ) (dB/m) (dB) (dE) (dBuVv) {dBuV/m) (dBuV,/m) (dB)
1 2440.000 27.60 4,64 49,60 107.37 80.01 —————— ————— Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 56 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

MMW

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. 1 56

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BELE1IM 2440MHz TX Mode

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114  Page 28 of 60




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 57 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 20250518
110
a0

FCC PART 15C PEAK
70 6dB
1
50
30
10
04000 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HE- Y
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2440MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 4880.000 32.52 6.63 48.19 61.53 52.49 T74.00 21.51 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 58 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 20250518
110
90 1

FCC PART 15C PEAK
70 6dB
50hAu“FhHhuMN#MumhnMHvbewnRMmkmawwMmﬂuumwMwmwavmmnwwmﬁhﬂhmuwgmmdww»mn
30
10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. RF Chamber Data no. : 58
Dis. / Ant. 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERLK Engineer : Epoch
Env. / In=. 22.3%C/50%
Test Mode : BELE1IM 2440MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 2440.000 27.60 4,64 49,60 106.39 B9.03 —————— ————— Peak

Femarks=s: 1.

Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 59 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

T B B e e A R

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. HE-L:

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BELE1IM 2440MHz TX Mode
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FCC ID:H3RTLVPTO031

Data: 60 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 2025-05-18
110
a0

FCC PART 15C PEAK
70 6dB
1
50
30
10
04000 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. : 60
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2440MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 4880.000 32.52 6.63 48.19 62.81 53.77 T74.00 20.23 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 61 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)
120 Level (dBuV/m) Date: 2025-05-18
10
1
80

FCC PART 15C PEAK
70 -6dB

50 M

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HE i
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2480MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
[MHzZ) (dB/m) (dB) (dE) (dBuV) {dBuV/m) (dBuV,/m) (dB)
1 2480.000 27.84 4.68 49,57 107.41 890.38 —————— ————— Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114  Page 33 of 60




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

Data: 62 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

I e sttt I e

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. HE

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BELE1IM 2480MHz TX Mode
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FCC ID:H3RTLVPTO031

Data: 63 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 2025-05-18
110
a0

FCC PART 15C PEAK
70 6dB
1
50
30
10
04000 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. r 63
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2480MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 49&0.000 33.60 6.68 48.20 63.76 55.84 T74.00 18.16 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 64 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)
120 Level (dBuV/m) Date: 2025-05-18
10
1
80

FCC PART 15C PEAK
70 -6dB

50 M

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HE S
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2480MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
[MHzZ) (dB/m) (dB) (dE) (dBuV) {dBuV/m) (dBuV,/m) (dB)
1 2480.000 27.84 4.68 49,57 108.58 §1.53 —————— ————— Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID:H3RTLVPTO031

Data: 65 File: B4R 8t \cs\A172504126-RF-FCC-H.EMBE ({66)

120 Level (dBuV/m) Date: 2025-05-18

10

80

FCC PART 15C PEAK
70 -6dB

W“WW“WM

50

30

10

Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)

S5ite no. : RF Chamber Data no. HE

Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE Engineer : Epoch

Env. / In=. : 22.3*%C/50%

Test Mode : BELE1IM 2480MHz TX Mode
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FCC ID:H3RTLVPTO031

Data: 66 File: X35 8\cs\W1Z2504126-RF-FCC-H.EMG {66)
120 Level (dBuV/im) Date: 20250518
110
a0

FCC PART 15C PEAK
70 -odB
1
50
30
10
Gdﬂﬂﬂ 6800. 9600. 12400. 15200. 12000
Frequency (MHz)
S5ite no. : RF Chamber Data no. HE Y
Dis. / Ant. : 3m 2024 MCTD1205-3007 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE Engineer : Epoch
Env. / In=. : 22.3*%C/50%
Test Mode : BELE1IM 2480MHz TX Mode
ant. Cable AME Emi=ssion
Ho. Fredq. Factor Loss factor Eeading Level Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 49&0.000 33.60 6.68 48.20 62.08 54.18 T74.00 19.84 Peak

FEemarks: 1. Emi=ssion Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20d4dE below the official
limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1, PXA Signal Agilent N9030A | MY51380221 | Mar.10,25 | 1 Year
Analyzer
2. NSA Cable HUBER+SUHNER | CFD400NL-LW | N0.3+190411 | Sep.13,24 | 1 Year
3. | Attenuator(10dB) eastsheep 2W-Sl\1/I66(\j-éK-6G- No. 4 Sep.15,24 | 1 Year
5.2. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required under this paragraph shall be 30dB instead of 20dB.

5.3. Test Procedure

Use the test method descried in ANSI C63.10:

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions With peak
detector.

5.4. Test result
PASS (The testing data was attached in the next pages.)

EUT: Pocket TrapMan

M/N: PT3

Test date: 2025-05-09 Pressure: 102.5+1.0 kpa Humidity: 53.6+3.0%
Tested by: Epoch Test site: RF site Temperature: 22.4+0.6°C
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BLE-1Mbps:
GFSK
2402MHz 2402MHz(10GHz — 26GHz)

TTrTETT T m—— e I
Marker 1 2. 401745000000 GHz . Avg Type: Log Pur Marker 1 25. 360000000000 GHz . Avg Type: Log Pwr
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- = r o NextPeak
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I I
g g A A
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| s | |||
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2440MHz 2440MHz(1GHz — 10GH?z)

[ Keysight Spectrum Ansiyzes - Swept 5A

[ Keysight Spectrum Analyzer - Swept S8

Marker 1 2.368000000000 GHz Avg Type: Log-Pwr
NFE & " Trig: Free Run Awg|Hold:> 1001100
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FGain-Low #Atten: 20 dB
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e
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2480MHz

2480MHz(10GHz — 26GHz)

e Kt Spucr ety s SRS - EII
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DispioyLinc “3'35"1 PNO: Wide Ly Trig: Free Run Avg|Hold:>100/100
\FGain-Low —__#Atten: 20 dB
Mkr Annotation |
Ref Offset 1051 dB. vIKr
Ref 20.00 dBm
Titlew
R
Graticule
on Off|
e |
Display Line
-13.33 dBm
on Off
—
‘Center 2.480000 GHz Span 3.000 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)f= VRG-S g
W S % 3 FUNCTON | FUNCTION wioTH E -
S0 N [1[f]  2479745GHz[ 65666 dBm)| —
2 | I I System
Display»
Settings

Marker 1 24.688000000000 GHz Avg Type: Log-Pwr
N

Keysight Spectrum Anshyzer - Swept SA

PNO: Fast g Trig: Free Run Awg|Hold:> 1001100
IFGsin:Low _ #Atten: 20 4B

NextPeak

Mkr1 24.688 GHz
Ref Offset 1051 dB ™
Ref 20.00 dBm -47.328 dBm)

Next Pk Right
I

Next Pk Lefi|

U TS
Marker Delta|

bt bt bt b

Stop 26.000 GHz
#VBW 300 kHz Sweep 52.00 ms (1001 pts), Mkr—CF

ONVALLE -
S

H
8

2

480MHz(2.4GHz — 2.5GHz)

[ Keysight Spectrum Analyzer - Swept S

IFGain:Low #Atten: 20 dB

Ref Offset 1051 dB.
Ref 20,00 dBm

'Start 0.0300 GHz
#VBW 300 kHz

Marker 1 907.850000000 MHz Avg Type: Log-Pwr
N BNO: Fast Ug) Trig: Free Run Avg|Held:>100/100

Mkr1 907.85 MHz|
-54.609 dBm)

1

4

Stop 1.0000 GHz
‘Sweep 3.200 ms (1001 pts)|

NextPeak

Next Pk Left
I

Marker Delta

Start 2.47700 GHz Stop 2.51000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

[ Keysight Spectrum Anshyzer - Swept SA

Marker 2 2.500000000000 GHz Avg Type: Log-Pur
NFE P

04:03:16PM M3

¥ Trig: Free Run Avg|Hold:>100100
#Atten: 20 dB
2.500 000 GHZ s

Ref Offset 10.51 dB 59.681 dBm|
-59.681 d

Ref 20.00 dBm

Next Pk Right|
I | |
Next Pk Left|
I

ot P s . ——_— " Marker Delta|

=t : TN PO T

B B | S

1 I ¥ Y ST I . E— 1
N [T f 1 2500000GHz| ssssigem | | |
i ) S B

: Mkr—RefLvl

R

More|

102

! — " —

[ Keysight Spectrum Analyzer - Swept S

PNO: Fast C
\FGain-Low ©__#Atten: 20 dB

Ref Offset 1051 dB.
Ref 20,00 dBm

B Y o VP PR PR

#VBW 300 kHz

Marker 1 2.350000000000 GHz Avg Type: Log-Pwr
NPE ) Trig: Free Run Avg|Held:>100/100

Mkr1
-54.638 dBm)

A i b b

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts)|

Next Pk Left
I

Marker Delta

FUNCTION

Mkr—RefLvl

More
10f2

—

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25114  Page 42 of 60



®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:H3RTLVPTO031

6. 6DB & 99% BANDWIDTH TEST

6.1. Test EQuipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. PXA Signal Analyzer Agilent N9030A | MY51380221 | Mar.10,25 | 1 Year
2. NSA Cable HUBER+SUHNER CFD48\(/JNL'L N0.3+190411 | Sep.13,24 | 1 Year
2W-SMA-JK-

3. Attenuator(10dB) eastsheep 6G-10dB No. 4 Sep.15,24 | 1 Year

6.2. Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.
6.3. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.8.2:

The automatic bandwidth measurement capability of an instrument may be employed using
the X dB bandwidth mode with X set to 6 dB, if the functionality described in 11.8.1 (i.e.,
RBW =100 kHz, VBW > 3 x RBW, and peak detector with maximum hold) is implemented
by the instrumentation function. When using this capability, care shall be taken so that the
bandwidth measurement is not influenced by any intermediate power nulls in the
fundamental emission that might be >6 dB.

Use the test method descried in ANSI C63.10 clause 6.9.2:

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers are each equal to 0.5% of the total mean power of

the given emission. The following procedure shall be used for measuring 99% power
bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analyzer shall be between 1.5 times and 5.0 times the
OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the
OBW, and VBW shall be approximately three times the RBW, unless otherwise specified
by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral
envelope shall be more than [10 log (OBW/RBW)] below the reference level. Specific
guidance is given in 4.1.5.2.

d) Step a) through step c) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace
stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the
measured bandwidth.
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g) If the instrument does not have a 99% power bandwidth function, then the trace data points
are recovered and directly summed in linear power terms. The recovered amplitude data
points, beginning at the lowest frequency, are placed in a running sum until 0.5% of the
total is reached; that frequency is recorded as the lower frequency. The process is repeated
until 99.5% of the total is reached; that frequency is recorded as the upper frequency. The
99% power bandwidth is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

6.4. Test Results
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BLE-1Mbps:

EUT: Pocket TrapMan

M/N: PT3

Test date: 2025-05-08

Pressure: 102.5+1.0 kpa

Humidity: 53.6+£3.0%

Tested by: Epoch

Test site: RF site

Temperature: 22.4+0.6°C

Test Mode

-6dB Bandwidth

CH (KH2)

Limit
(KHz)

CHO 535.2

GFSK

CH19 534.2

536.8

CH39

=500

Conclusion: Pass

GFSK

2402MHz

Agilent Spectrum Analyzer - Occupied BW.

Canter Freq: 2.402000000 GHz
Avg|Hold:> 1001100

o) Trig:FreeRun
#Atten: 20 dB

Ref Offset 1051 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

1.0995 MHz
3.978 kHz
535.2 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

2440MHz

Agilent Spectrum Analyzer - Dccupied BW.

Center Freq 2.440000000 GHz

HIFGain:Low

07:03:42 P4 May 08, 2025

Radio Std: Nene Frequency

Radio Device: BTS

Ref Offset 1051 dB
Ref 20.00 dBm

Center Freq
2.402000000 GHz

Sweep 1ms #Res BW 100 kHz

Occupied Bandwidth

1.0998 MHz
3.443 kHz
534.2 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.440000000 GHz
Ty Trig: Free Run
#htten: 20 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

07:03:2% PM My 08, 2025

Radio Std: None Frequency

Avg|Hold:> 100100

Radio Device: BTS

Span 5 MHzJFWTS
Sweep 1ms

13.1 dBm

99.00 %
-6.00 dB

2480MHz

Agilent Spectrum Analyzer - Occupied BW.

Canter Freq: 2.450000000 GHz
oo Trig:Free Run Avg|Hold:> 100100

" tArten: 20 4B

Ref Offset 1051 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

1.0983 MHz
3.528 kHz
536.8 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

(02;51 Pt M08, 2025

o
Radio Std: Nene Frequency

Radio Device: BTS

Center Freq
2.430000000 GHz

Sweep 1ms

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F25114

Page 45

of 60



AUDIX )

FCC ID:H3RTLVPTO031

AUDIX Technology (Shenzhen) Co., Ltd.

BLE-1Mbps:

EUT: Pocket TrapMan

M/N: PT3

Test date: 2025-05-08

Pressure: 102.5+1.0 kpa

Humidity: 53.6+£3.0%

Tested by: Epoch

Test site: RF site

Temperature: 22.4+0.6°C

Test Mode

CH

(MH2z2)

99% Bandwidth

Limit
(KHz)

CHO

1.0463

GFSK

CH19

1.0480

N/A

CH39

1.0481

Conclusion: Pass

GFSK

2402MHz

Agilent Spectrum Analyzer - Dccupied BW.

Center Freq I.JUIUUUUUH GHz

o) Trig:FreeRun
#Atten: 20 dB

Ref Offset 1051 dB
Ref 20.00 dBm

#Res BW 30 kHz

Occupied Bandwidth

1.0463 MHz
7.872 kHz
1.281MHz  xdB

Transmit Freq Error
x dB Bandwidth

Conter Freq; 2402000000 GHz
‘AvalHold> 100100

#VBW 100 kHz

Total Power

OBW Power

Radio Device: BTS

Sweep 6.867 ms

99.00 %
-26.00 dB

06:50:12 PM May 08, 2025
Radie Std: None

2440MHz

Agilent Spectrum Analyzer - Docupied BW.

Frequency

Ref Offset 1051 dB
Ref 20.00 dBm

Center Freq
2.402000000 GHz

Span 5 MHz;

Transmit Freq Error
x dB Bandwidth

usa i Alignment Completed

Center Freq 2.440000000 GHz

HIFGain:Low

Occupied Bandwidth

1.0480 MHz
7.677 kHz
1.285MHz  xdB

07:00:39 PM Miay 08, 2025
Canter Freq: 2440000000 GHz Radie Std: Nene
Ty Trig: Free Run AvglHold:> 100100

#Atten: 20 dB Radio Device: BTS

Span 5 MHZ|IN

#VBW 100 kHz Sweep 6.867 ms]

Total Power 11.9 dBm
99.00 %
-26.00 dB

OBW Power

Frequency

2480MHz

Agilent Spectrum Analyzer - Dccupied BW.

Center Freq I.JEUUUUUUH GHz

o) Trig:FreeRun
#Atten: 20 dB

Ref Offset 1051 dB
Ref 20.00 dBm

#Res BW 30 kHz

Occupled Bandwidth
1.0481 MHz

Transmit Freq Error 7.041 kHz

x dB Bandwidth

#VBW 100 kHz

Total Power

OBW Power
1.289 MHz x dB

Conter Freq; 2480000000 GHz
‘AvalHold> 100100

99.00 %
-26.00 dB

Radie Std: None

Radio Device: BTS

07:02,0% PM May 08, 2025
Frequency

Center Freq
2.430000000 GHz

Span 5 MHz
Sweep 6.867 ms
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7. MAXIMUM PEAK OUTPUT POWER TEST

7.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
1. | PXA Signal Analyzer Agilent N9030A MY51380221 | Mar.10,25| 1 Year
2. Power Meter Anritsu ML2487A 6K00003262 | Jun.19,24 | 1 Year
3. Power Sensor Anritsu MAZ2491A 032516 Jun.19,24 | 1 Year
4. NSA Cable HUBER+SUHNER | CFD400NL-LW | No0.3+190411 | Sep.13,24 | 1 Year
5. Attenuator(10dB) eastsheep ZW_S_T(%_I;K'GG No. 4 Sep.15,24 | 1 Year

7.2. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm).

7.3. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.9.1.3:
For Peak output power: Connected the EUT's Antenna port to PXA signal analyzer;
For Average power: Connected the EUT's Antenna port to Power sensor and power meter;
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7.4. Test Results

EUT: Pocket TrapMan

M/N: PT3

Test date: 2025-05-05

Pressure: 102.4 1.0 kpa

Humidity: 54.7 =3.0%

Tested by: Epoch

Test Site: RF site

Temperature:23.6+0.6°C

BLE-1Mbps:
. Peak Output Power Limit
Test Mode CH Power Setting (dBm) (dBm)
CHO Default 8.289
GFSK CH19 Default 7.743 30
CH39 Default 7.005
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BLE-1Mbps:

GFSK

2402MHz

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.401898000000 GHz
PHO

S Fast ~>- Trig:FreeRun
IFGainLow

#Atten: 20 4B

Ref Offset 1051 dB
Ref 20.00 dBm

Center 2.402000 GHz

#Res BW 2.0 MHz #VBW 6.0 MHz

W (07,4626 £14 M3y 05, 2025
Avg Type: Log-Pur :
Avg|Hold: 100/100 TRl

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

STATUS.

2440MHz

Agilent Spectrum Analyzer - Swept SA
Peak Search

Ref Offset 1061 dB
Ref 20.00 dBm

Next Pk Left

Marker Delta

Mkr—RefLvi|

Center 2.440000 GHz
#Res BW 2.0 MHz

Marker 1 2.43991EI]I]I]I]I] GHz
PNO:

IFGain:Low

#VBW 6.0 MHz

Vast ~»- Trig: Free Run
#htten: 20 dB

Avg Type: Log-Pur
Avg|Hold: 1001100

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

STATUS

“ri

Peak Search

NextPeak

Next Pk Right

Next Pk Left

n

2480MHz

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.479958000000 GHz
Tast Trig: Free Run
#Atten: 20 dB

Ref Offset 1051 dB
Ref 20.00 dBm

Center 2.480000 GHz

#Res BW 2.0 MHz #VBW 6.0 MHz

: Log-Perr
Avg|Hold: 100100

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

STATUS.

Peak Search

Next Pk Left

Marker Delta

Mkr—RefLvi|
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8. BAND EDGE COMPLIANCE TEST

8.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. In;?l}al
1. | 3m Chamber(NSA) AUDIX N/A N/A Aug.11,22 | 3Year
2 3m Chamber(SE) AUDIX N/A N/A Sep.16,22 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV40 101608 Nov.07,24 | 1 Year
4. Amplifier HP 8447D 2944A11159 | Mar.10,25 | 1 Year
5 NSA Cable HUBER+SUHNER | CFD400NL-LW | N0.3+190411 | Sep.13,24 | 1 Year
6 Test Software AUDIX e3 6.100913a N/A N/A
7. Horn Antenna ETC MCTD 1209 |DRH15F03007| Sep.08,24 | 1 Year
Note: N/A means Not applicable.

8.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

8.3.

Test Produce

Use the test method descried in ANSI C63.10 clause 6.10:

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:

1.

Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW to
100KHz and with a video bandwidth 300KHz. Record the peak levels of the fundamental
emission and the relevant band-edge emission, Observe the stored trace and measure the
amplitude delta between the peak of the fundamental and the peak of the band-edge
emission. This is not a field strength measurement, it is only a relative measurement to
determine the amount by which the emission drops at the band edge relative to the highest
fundamental emission level.

. Subtract the delta measured in step (1) from the maximum field strengths measured in

clause 4 .The resultant field strengths are then used to determine band-edge compliance as

required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.
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4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

8.4. Test Results
Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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BLE-1Mbps:
Data: 9 File: BV &\cs\W172504126-RF-FCC-H.EMG (66)
120 Level {dBuVim) Date; 2025-05-18
110
2
90
T0
S RS S T : ]
i Aprdehan b st - sy P
30
10
02310 2329. 2348. 2367. 2386. 2405
Frequency (MHz)
5ite no. RF Chamber Data no. 9
Dis. / Ant. 3m 2024 MCTD1205-3007 Ent. pol. : HORIZONTAL
Limit FCC PART 15C PERE Engineer : Epoch
Env. / Ins=s. 22.3*=C/50%
Test Mode : BLEIM 2402MHz TX Mode
Ant. Cable AME Emi=s=sion
Ho Freq. Factor Loss factor Reading Level Limit=s Margin Remark
(MH=z) (dBE/m) (dB) (dE) [dBuv) {dBuV,/m) (dBuV,/m) (dB)
1 2350.000 27.58 4.58 49,85 6l.86 44,35 T74.00 29.85 Peak
2 2401.875 27.680 4.58 49.64 107.68 ap.22 —-—— - Peak

. Emis=sion Level= Antenna Factor + Cable Los

-Imp Factor

. The emission level=s that are 20dE below th

limit are not reported.

= + BReading

e ogfficial
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Data: 10 File: BV &\cs\W172504126-RF-FCC-H.EMG (66)
120 Level {dBuVim) Date: 2025-05-18
110
2
90
70
50 1
R ety & Aot bt ! ettt bt M i
30
10
02310 2329. 2348. 2367. 2386. 2405
Frequency (MHz)
5ite no. RF Chamber Data no. 10
Dis. / Ant. 3m 2024 MCTD120S-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE Engineer : Epoch
Env. / Ins=. 22.3*=C/50%
Test Mode : BLEIM 2402MHz TX Mode
Ant. Cable AME Emi=s=sion
Ho Freq. Factor Loss factor Reading Level Limit=s Margin Remark
(MH=z) (dE/m) (dB) (dE) [dBuV) ({dBuV/m) (dBuV/m) (dB)
1 2350.000 27.58 4.58 49,865 62 .64 45.13 T74.00 28.87 Peak
2 2401.885 27.680 4.58 49.64 108.64 91.18 @ —-- @ —————- Peak

Remark=s: 1.

Emis=ssion Level= Antenna Factor + Cable Loss + Reading

-Imp Factor

limit are not reported.

. The emission levels that are 20dE below the official

Audix Technology (Shenzhen) Co., Ltd.
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Data: 11 File: BV &\cs\W172504126-RF-FCC-H.EMG (66)

120 Level (dBuV/m} Date: 2025-05-18

110

9
90
FCC PART 15C PEAK

70 -hdE

50

30

10

024TT 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)

5ite no. RF Chamber Data no. v 11

Dis. / Ant. 3m 2024 MCTD1209-3007 Ent. pol. : HORIZONTAL

Limit FCC PART 15C PERE Engineer : Epoch

Env. / Ins=. 22.3*=C/50%

Test Mode : BLEIM 2480MHz TX Mode

Ant. Cable AME Emi=s=sion
Ho. Freq. Factor Loss factor Reading Level Limit=s Margin Remark
(MH=z) (dE/m) (dB) (dE) [dBuV) ({dBuV/m) (dBuV/m) (dB)

1 2475.738 27.84 4.68 49.57 108.72 91.67 @ ———— —————- Peak
2 2483.500 27.87 4,68 49,568 62.17 45.16 T74.00 28.84 Peak
3 2500.000 28.00 4,70 49,55 61.88 45.03 T74.00 28.97 Peak

Remarks=s: 1.

Emis=sion Level= Antenna Factor + Cable Loss + Reading

-Imp Factor

limit are not reported.

. The emission levels that are 20dE below the official
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Data: 12 File: BV &\cs\W172504126-RF-FCC-H.EMG (66)
120 Level {dBuVim) Date: 2025-05-18
110
1
90
FCC PART 15C PEAK
70 -hdE
50 2 e o . pomisp Ay
30
10
024TT 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)
5ite no. RF Chamber Data no. 12
Dis. / Ant. 3m 2024 MCTD120S-3007 Ant. pol. : VERTICAL
Limit FCC PART 15C PERE Engineer : Epoch
Env. / Ins=. 22.3*=C/50%
Test Mode : BLEIM 2480MHz TX Mode
Ant. Cable AME Emi=s=sion
Ho. Freq. Factor Loss factor Reading Level Limit=s Margin Remark
(MH=z) (dE/m) (dB) (dE) [dBuV) ({dBuV/m) (dBuV/m) (dB)
1 2475.738 27.84 4.68 49.57 107.51 90.46 @ — —————- Peak
2 2483.500 27.87 4,68 49,58 Be.52 45.51 T74.00 28.49 Peak
3 2500.000 28.00 4,70 49,55 62.12 45.27 T74.00 28.73 Peak

Remarks=s: 1.

Emis=sion Level= Antenna
-Imp Factor

limit are not reported.

Factor + Cable Loss + Reading

. The emission levels that are 20dE below the official
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9. POWER SPECTRAL DENSITY TEST
9.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1, PXA Signal Agilent N9030A | MY51380221 | Mar.10,25 | 1 Year

Analyzer
2. NSA Cable HUBER+SUHNER | CFD400NL-LW | N0.3+190411 | Sep.13,24 | 1 Year
3. | Attenuator(10dB) eastsheep 2W-Sl\1/l(,)6(\j-éK-6G- No. 4 Sep.15,24 | 1 Year

9.2. Block Diagram of Test Setup
Please reference to section 2.4.

9.3. Limit
For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

9.4. Test Procedure
Use the test method descried in ANSI C63.10 clause 11.10.2:

a)
b)
c)
d)
e)
f)
9)
h)
i)

)

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to 3 kHz < RBW < 100 kHz.

Set the VBW >[3 x RBW].

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the
RBW.

If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and
repeat.
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9.5. Test Results

EUT: Pocket TrapMan

M/N: PT3

Test date: 2025-05-08

Pressure: 102.5+1.0 kpa

Humidity: 53.6+£3.0%

Tested by: Epoch

Test site: RF site

Temperature: 22.4+0.6°C

BLE-1Mbps:
Power Spectral Densit Limit
Test Mode CH (dBF:nISKHz) ’ (dBM/3KHz)
CHO -11.092
GFSK CH19 -11.353 8
CH39 -12.236
Conclusion: Pass
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BLE-1Mbps:
GFSK
2402MHz 2440MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA
Marker 1 2.401982000000 GHz Trig Delay: 3000 s Avg Type: Log Pur [ ehustelels Marker 1 2.439982000000 GHz Trig Delay: 3000 s Avg Type: Log-Pur T e BearEh
THG Wide (e Trig: Line Avg|Hold=> 100100 e THG Wide (e Trig: Line Avg|Hold=> 100100
IFGain:Low #Arten: 20 dB IFGain:Low #Arten: 20 dB
NextPeak m 2 082 GHz NextPeak
Ref Offset 1051 dB "
Ref 20.00 dBm

Ref Offset 1051 dB
Ref 20.00 dBm

Next Pk Right Next Pk Right

L
el \l,
Marker Delta M i i Marker Delta
I r.I A

iyl
wf 1

il MKr—RefLyl
iy i

sl . Mkr—RefLvi
i Tt il 4

Center 2.402000 GHz ‘Span 3.000 MHz Center 2.440000 GHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316 ms (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz

‘Span 3.000 MHz
Sweep 316 ms (1001 pts)

2480MHz —

Agilent Spectrum Analyzor - Swopt SA

Marker 1 2.479982000000 GHz Trig Delay: 300.0 s Avg Type: Log-Pur n Peak Search
PHO: Wide Lo 17ig: Line AvglHeld:>100/100
IFGain:Low #Arten: 20 dB

NextPeak|
Ref Offset 1051 dB

Ref 20.00 dBm

Next Pk Right

Marker Delta; -

I I
Y .
I’ﬁllﬂ ”‘J Lp"ﬂl."

Mkr—RefLvi

\-‘4‘1\ |
y r.H I

Ny

Center 2.480000 GHz ‘Span 3.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316 ms (1001 pts)

s i) Alignment Completed
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are PCB Antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain
of the transmit antenna is 3.5 dBi max.
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11. DEVIATION TO TEST SPECIFICATIONS
[NONE]
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